Science of the Total Environment 810 (2022) 152233

Science of the Total Environment

journal homepage: www.elsevier.com/locate/scitotenv

Contents lists available at ScienceDirect

Science o e
Total Environment

Review

Global diagnosis of nitrate pollution in groundwater and review of ()

removal technologies

Check for
updates

E. Abascal, L. Gémez-Coma, I. Ortiz, A. Ortiz *

Department of Chemical and Biomolecular Engineering, University of Cantabria, Av. Los Castros 46, 39005 Santander, Spain

HIGHLIGHTS

272 regions worldwide are analyzed to a
rigorous diagnosis of nitrate pollution.
Groundwater bodies can be contaminated
by NO3 (>50 ppm) along with other
pollutants.

Agriculture, industry, sewage, septic tanks
[...]
plying that more than 25% of the samples report values above 50 ppm
(orange) or mean values higher than 50 mgL~' (red), which is the
value established by WHO to determine the polluted areas.

Besides, apart from the five categories of contamination studied
through this manuscript, different catastrophic events that occurred during
the past decades have changed the presence of nitrates in groundwater in
the affected areas. For example, the groundwater around the Union Carbide
factory in Bhopal has been contaminated with excessive levels of nitrate,
chloride, and heavy metals (“Water Contamination Crisis - Bhopal's
Second Disaster - The Bhopal medical appeal”, 2021). In the case of Beirut,
in 2020, 2750 tons of ammonium nitrate inadequate storage caused an ex-
plosion creating an important number of pollutants being released to the
environment. Compared with a similar incident in Tianjin (China), coffer-
dams and cement encasements should be built to prevent nitrates leakage
to soil and groundwater, or nitrate contamination is likely to be distributed
in groundwater in five years (ur Rehman et al., 2021). Regarding the Cher-
nobyl accident, two regions of Belarus assessed the hazard of nitrates since
two regions reported similar radiation values but, the incidence of pediatric
thyroid cancer was different, being the main difference the nitrate contam-
ination in drinking water, 40 vs. 185 ppm (Drozd et al., 2018).

Regarding the existing regulation of nitrates worldwide, the world
health organization developed a report in 2015 using data from members
of the WHO International Network of Drinking-water Regulators, WHO re-
gional and country office contacts, through internet searches or purchased
from the relevant standards organizations considering 104 countries and
territories. Nitrates was one of only three inorganic parameters with a
value set by all countries and territories. For example, at the European
level, there exists a Directive (2006/18/EC) based on the protection of
groundwater against pollution and deterioration, fixing as quality standards
amaximum of 50 mg-L ™! of nitrates concentration. Besides, in 1991, the EU
introduced the Nitrates Directive (91/676/EEC), which aimed to reduce
water pollution caused or induced by nitrate from agricultural sources.
This Directive also defines Vulnerable Nitrate Zones where it is necessary
to establish and implement action programs to reduce water pollution
from nitrogen compounds. In the case of the United States of America, the
Environmental Protection Agency (EPA) has established a limit for nitrates
and nitrites in drinking water (10 parts per million (ppm) for nitrates and
1 ppm for nitrites), and the Food and Drug Administration (FDA) has recom-
mended limits for nitrates and nitrites in bottled water (same thresholds as
the EPA) and foodstuffs (sodium nitrate lower than 500 ppm in the finished
meat product, sodium nitrite below 200 ppm in the finished meat product
and potassium nitrate as curing agent in the processing of cod roe in an
amount less than 200 ppm in the finished roe).

This manuscript contains in-depth analysis developed using more than
272 regions worldwide, despite the focus on specific areas, which could not
necessarily apply to more extensive zones, allows us to conclude: i) the



E. Abascal et al.

Science of the Total Environment 810 (2022) 152233

Mean [NO3] Mean [NO3] < 50 ppm Mean [NO3] < 50 ppm Mean [NO3]
5 vt } ? More than 25% of Less than 25% of Q & B0risesi ? No data
PR samples > 50 ppm samples > 50 ppm PP
United Denmark Lithuania’ o
Kingd
Ireland e ,,9“ o Poland Belarus
lon.don 9’ Berlin
/. German'y o 9 (
iot vc:ﬁ“ Slovakia' Ukraine
- 9 Al l. TN Moldova
Fralg: Y\ -
Croatia )
9 5 9 9 9 Iul)o A ,\N‘ ) Black Sea N
\ / 2]
Q 9 Bart.oma .999 "7 Bulgaria Georgia... yipiunsen
it i 9 Tyrthenian Ses Wiy lonoa Azerbaijan
pain (9 Gree Turkey 9 Turks
9 /¥ 9 \
9 9 9 - Sy
\I Tunisia Mediterranean Sea 12h fon
9' Iraq
Morocco Israd Ve Iran
o
Algeria 9
Libya Egypt P Gul
Western 9 9./ Un'  Arab
Sahara 1

" tes
incrs S2Udi Arabla 7 T

Fig. 10. Location and nitrate concentration in groundwater bodies in the Mediterranean area. (Abboud, 2018; Abou Zakhem et al., 2017; Abou Zakhem and Hafez, 2015; Abu-
alnaeem et al., 2018; Alslaibi et al., 2017; Ruiz-Garcia et al., 2019; Asmael et al., 2015; Benmarce and Khanchoul, 2019; Bicalho et al., 2019; Bldzquez-Palli et al., 2019; Bojarczuk
etal., 2019; Boudjana et al., 2019; Bouteraa et al., 2019; Canora et al., 2019; Carvalho et al., 2019; Charizopoulos et al., 2018; Cuk et al., 2020; Danni et al., 2019; di Lorenzo et al.,
2012; Dippong et al., 2019; el Gammal and Ibrahim, 2017; el Ghali et al., 2020; Erostate et al., 2018; Ferchichi et al., 2018; Gil-Méarquez et al., 2019; Giménez-Forcada et al., 2017;
Gorgij et al., 2019; Heaton et al., 2012; Karakus, 2019; Karroum et al., 2017; Kattan, 2018; Lorette et al., 2018; Majki¢-Dursun et al., 2018; Melki et al., 2019; Mircovski et al., 2018;

Moratalla et al., 2009; Mostaza-Colado et al., 2018; Mouassa et al., 2020; Ncibi et al.,
Rezaei et al., 2017; Rodriguez et al., 2020; Rufino et al., 2019; Sedlazeck et al., 2017;

2020; Nikolenko et al., 2019; Papazotos et al., 2019; Quenet et al., 2019; Re et al., 2017;
Smedley et al., 2018; Snousy et al., 2020; Strauhal et al., 2016; Tran et al., 2020; Tzoraki

et al., 2018; Ujevi¢ Bosnjak et al., 2012; Varol and Sekerci, 2018; Vystavna et al., 2015; Yetis et al., 2019; Zaki et al., 2019).

primary anthropogenic sources of nitrate are the use of fertilizers and the dis-
charge of non-treated domestic and industrial wastes, ii) at many points, the
nitrate contamination is associated with other contamination by fluorine, sul-
phates, potash, phosphates and some heavy metals such as zinc, cadmium or
arsenic, and iii) nitrate pollution is mainly concentrated in the Mediterranean
area and some regions of South Asia, where agriculture is an essential source
of income but also the presence of NO;3 is a big concern in some developing
African countries, due to the lack of adequate sanitation.

Table 7
Different technologies available to remove pollutants present in water bodies.

Also, this pollution, far from being solved, shows an increasing trend
that demands drastic and urgent solutions to prevent this problem.
Thus, immediate actions are required before natural water bodies are
entirely spoiled, especially in developing countries with water short-
ages. Although there are different sources of nitrates pollution in
groundwater bodies, the challenge of water remediation can be facili-
tated by using similar technologies that enable the transfer of knowl-
edge and inter-site adaptation.

Technology

Substances to be removed

Ref

Precipitation and coagulation
Softening

Distillation

Adsorption

Ion exchange
Reverse osmosis
Electrodialysis
Catalytic processes

Bioremediation

Magnetic separation

Disinfection (UV or chlorine)

Active carbon filtration

Filtration (UF, NF, gravel, sand...)
Oxidation (mechanical, thermal, with ozone)
Clarification

Aeration/air stripping

Phosphorous, fluoride, arsenic, ferrocyanide, and heavy metals.
Hardness ions

Toxic chemicals, heavy metals, bacteria, viruses or parasites.
Eliminate compounds that add either colour, taste, or odor to water, such
as VOCs, chlorine, heavy metals, organics.

Anions or cations based on resin type.

Salts, pesticides, microbes.

Dissolved ionic particles.

Organic compounds, formic acid or nitrates.

Heavy metals, sediments, pathogens, or dissolved organic chemicals.
0Oil, suspended solids and some ions with difficulties to coagulate.
Bacteria and viruses.

Dissolved organic carbon

Suspended solids, dyes or organic matter

Colour, odor, organic compounds, and inorganic compounds

Total suspended solids (TSS)

Transferring of volatile components of a liquid into an air flow

(Ballinas et al., 2004; Sharma and Bhattacharya, 2017)
(Sharma and Bhattacharya, 2017)
(Sharma and Bhattacharya, 2017)
(Sharma and Bhattacharya, 2017)

(Sharma and Bhattacharya, 2017)

(Sharma and Bhattacharya, 2017; Yang et al., 2019)
(Akhter et al., 2018; Sharma and Bhattacharya, 2017)
(Guate et al., 2019; Rezvani et al., 2019; Sharma and
Bhattacharya, 2017; Tokazhanov et al., 2020)
(Kozyatnyk and Klymenko, 2016; Sharma and Bhattacharya, 2017)
(Sharma and Bhattacharya, 2017)

(Sharma and Bhattacharya, 2017)

(Sharma and Bhattacharya, 2017)

(Rashid et al., 2021)

(Radu and Racoviteanu, 2021)

(Ortiz et al., 2015)

(Radu and Racoviteanu, 2021)

15



E. Abascal et al.

4. Alternatives to nitrate removal

As mentioned above, apart from nitrates, groundwater could contain
different ions which must be removed before use. In this sense, nowa-
days, numerous water treatment technologies have been developed, ac-
cording to the pollutants, infrastructure, affordability, and acceptability
(Hosseini et al., 2016; Sharma and Bhattacharya, 2017). In fact, the
most common technologies to remove pollutants are summarized in
Table 7.

Currently, there are numerous technologies implemented at the indus-
trial scale to remove different pollutants from water, and particularly, to
treat surface waters. But, there is a scarce number of demonstration plants

Science of the Total Environment 810 (2022) 152233

in the world dedicated to groundwater treatment. On this basis, Table 8
summarizes the facilities dedicated to this purpose as well as their daily ca-
pacity and the pollutants removed by these techniques. If we take as a basis,
a daily treatment flow greater than 1000 m>, we find that there are only 13
plants implemented in the world: five in the USA, five in Italy, and one in
Australia, India and Poland, respectively. Regarding the processes carried
out in these plants, reverse osmosis (RO), filtration, and ultrafiltration
(UF) are the most popular technologies employed in the United States of
America. Besides, Italy has numerous plants located all over the country,
able to remove a wide variety of pollutants. On the other hand, iron, man-
ganese, and inorganic compounds stand out among the contaminants that
are also removed. Also, the pilot situated in Australia has installed thermal

Table 8
Characteristics of groundwater treatment plants.
Region Process Capacity Pollutants removed Opening Ref
(m®/day) year
Asia India biofilm reactor, flocculation, precipitation, 528 BTEX, MIBK, chlorinated 2011 (“Ziiblin Umwelttechnik GmbH -
deferrization, lamella separator, gravel compounds, phenols, Groundwater Treatment Plant”, 2021)
filter, filtration activated carbon, sludge nitroaromatics, anilines,
treatment, thickener, chamber filter press pesticides, hydrocarbons
New Delhi Aeration, lime softening, coagulation, 4536 bicarbonate hardness n. a. (Pillai et al., 2019)
flocculation, clarification, pH adjust, UF, removal, suspended
disinfection (UV or chlorine) particles, colloids and
harmful microorganisms
Saudi Buraydah, Coagulation, UF, Sand filtration, RO TDS, Fe, Mn n. a. (Haider, 2017)
Arabia Qassim region
America Canada  White Rock Pre-oxidation with ozone, filtration, Mn, As 2019 (“Water Treatment Plant | White Rock,
adsorption BC”, 2021)
Ecuador RO 336 2013 (“Industrial Reverse Osmosis Equipment
87,000 GPD - Ecuador - Pure Aqua, Inc.”,
2020)
Haiti RO, activated carbon 216 Salts n. a. (“Groundwater Treatment Plant 57000 GPD
- Haiti - Pure Aqua, Inc.”, 2021)
USA Jordan, Utah RO, UV 26,496 TDS and Chemical 2011 (“Southwest Groundwater Treatment Plant
impurities - Flatiron”, 2021)
Lary Lane, Filtration, chemical compounds for 5904 Fe, Mn, As 2015 (“Lary Lane Ground Water Treatment Plant
Exeter NH co-precipitation, pH adjustment and | Town of Exeter New Hampshire Official
disinfection Website”, 2020)
Jacksonville NF, bio scrubbing system, disinfection, pH 15,142 2011 (“City Water Plant | Jacksonville, NC -
(North Carolina) adjust Official Website”, 2021)
Scottsdale RO, airstripping technology Trichloroethylene In (“City of Scottsdale - City Construction
(Arizona) construction Projects - Thomas Groundwater Treatment
Facility and Improvements to the Central
Groundwater Treatment Facility”, 2021)
Santa Moénica Pretreatment, RO, aeration 32,160 Mehtyl tert-butyl ether 2010 (“Santa Monica Public Works - Santa
(California) Monica Water Treatment Plant”, 2021)
Davie (Florida)  Ion exchange 37,848 n. a. (“Water Treatment | Davie, FL”, 2020)
RO, aeration, disinfection n. a.
Orrington UF, granular activated carbon 312 Hg 2012 (“Groundwater Treatment Plant |
(Maine) beyondholtrachem”, 2021)
Europe Italy Porto Marghera  Filtration, activated carbon 1320 Heavy metals, organic n. a.
chlorinated compounds
and aromatic compounds
Porto Torres Physico-chemical treatment, filtration, 1200 Heavy metals, organic n. a.
activated carbon chlorinated compounds
and aromatic compounds
Assemini Ion exchange 1320 Heavy metals, organic n. a.
chlorinated compounds
and aromatic compounds (“Trattamento Acque di Falda”, 2021)
Portovesme Physico-chemical treatment, activated 9600 Heavy metals, inorganic  n. a.
carbon compounds and aromatic
compounds
San Gavino Physico-chemical treatment, activated 864 Heavy metals, organic n. a.
Monreale carbon compounds and
inorganic compounds
(sulphates)
Porto Torres Mechanical oxidation, UF 4800 n. a.
Poland Drzenin Aeration, filtration 1080 Fe, Mn 1977 (Jakubaszek, 2019)
Oceania Australia Botany Air stripping, thermal oxidizer, filtration, =~ 6000 chlorinated 2006 (Orica, 2020)
biological aerated filters, granular hydrocarbons

activated carbon, filtration, RO

16



E. Abascal et al.

oxidizers within other processes and the Botany plant removes chlorinated
hydrocarbons (Orica, 2020). The Orrington plant (Maine, United States of
America), although it has a small daily treatment capacity, is worth to men-
tion because the main element that is removed is mercury (“Groundwater
Treatment Plant | beyondholtrachem”, 2021).

Among the different technologies available to remove nitrates, no one is
fully implemented or stands out clearly from the others. Table 9 summa-
rizes the main advantages and drawbacks of the technologies existing in
each type of approach. In this way, despite the scarcity of data regarding ni-
trate removal values, great efforts are being made at the laboratory level to
find out the optimal figures of merit for each technology with associated
strengths and weaknesses.

There are two foremost approaches, i) the separation of nitrates from
the water (reverse osmosis, ion exchange, and electrodialysis) and ii) the
transformation of nitrates into harmless nitrogen gas (biological denitrifica-
tion, and catalytic methods). Regarding the first alternative, the separation
requires a second step to remove, concentrate or neutralize the target com-
pounds.

In the case of reverse osmosis, the membranes that are commonly
employed are polyamide and cellulose triacetate (Hosseini et al.,
2016). Schoeman and Steyn (2003) achieved, approximately, 98% ni-
trate removal using this membrane technology (Schoeman and Steyn,
2003). Contrarily, Richards et al. (2010), studied the influence of pH
to remove nitrates concluding that this parameter does not affect the re-
tention of nitrates but suffers a decrease in the presence of Na* due to

Science of the Total Environment 810 (2022) 152233

the screening effects (Richards et al., 2010). Regarding the materials
employed in ion exchange, Purolite A 520E has been considered the
most effective ion exchange resin to remove nitrates (Samatya et al.,
2006).

Membrane technology, along with ion exchange, has less efficiency than
the catalytic process in the degradation of pollutants but has lower costs, au-
tomatization is more accessible, and has fewer control needs. For its part, ad-
sorption has been analyzed by several authors and the different adsorbents
studied are carbon-based sorbents, natural sorbents (i.e. zeolite or clays), ag-
ricultural wastes (i.e. sugar bagasse), industrial wastes (i.e. red mud),
biosorbents (i.e. bamboo power) or miscellaneous sorbents (i.e. double lay-